Group

Engine

Code

Price

1

Description

Drive shaft - Cylinder

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP0295191 Crankshaft cpl. 1
2 AP0429150 Pin 8x24 1
3 AP0294476 Balance shaft gear cpl. 1
4 AP0239015 Spring 16,9 2
5 AP0246570 Transmission key 4x5 2
6 AP0946015 Transmission key 6x9 1
7 AP0627030 Spacer 48x67x1 1
8 AP0627030 Spacer 48x67x1 1
8 AP0627031 Spacer 48x67x1,25 1
8 AP0627032 Spacer 48x67x1,5 1
8 AP0627033 Spacer 48x67x1,75 1
9 AP0237997 Balance shaft Z=11 1
10 AP0227542 Thrust washer 24,3/41/1,5 1
11 AP0627070 Spacer 20x41x0,8 1
11 AP0627071 Spacer 20x41x1,0 1
11 AP0627072 Spacer 20x41x1,2 1
12 AP0932096 Bearing etn9/c3 2
13 AP0295441 Primary transm. 1
14 AP0295440 Primary transm. 1
15 AP0945759 Break washer a22 1
16 AP0842230 Nut m22x1,5 1
17 AP0223519 Cylinder with piston 1
19 AP0295184 Piston ring set 1
20 AP0294285 Piston assy 99,97/99,98mm 1
22 AP0216201 Piston pin 22x14,5/18x68,7 1
23 AP0245431 Stop ring 22 2
24 AP0224090 pipe 1
25 AP0230592 Gasket 1

Group

Engine

Code

Price

1

Description

Drive shaft - Cylinder

Service

1

Pos.

Code

Price

Description

Qty

Variants

26 AP0242851 Nut 4
27 AP0840882 Hex socket screw 3
28 AP0240705 Stud bolt m10x117 1
29 AP0240545 Stud bolt M10x78 1
30 AP0929650 Pin 5x10 2
31 AP0251020 Hose clip 23,5 2
32 AP0222280 Water pipe 1
32 AP0222282 Water pipe 1
33 AP0260310 Rubber spacer 1
34 AP0430782 O-ring 23,3x2,4 1
35 AP0241370 Cover m24x1 1
36 AP0297434 Loctite Anti Seize 50ml.15378 1
37 AP0899785 Loctite (violet) 221 10cc. 1
38 AP0297433 Molykote G-N 50gr. 1
39 AP0899784 Loctite (orange) 574 1

Group

Engine

Code

Price

10

Description

Cdi magneto assy

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP0294351 Starter motor cpl. 1
2 AP0840882 Hex socket screw 2
3 AP0234655 Idle gear Z=24 1
4 AP0234756 Idle gear Z=11/52 1
5 AP0627080 Thrust washer 11/58/1,5 1
6 AP0247785 Spacer 10/13/10,7 1
7 AP0827590 Thrust washer 10,1/17/1 1
8 AP0634317 Sprag clutch gear 1
9 AP0295170 Ignition unit 12V-280W 1
10 AP0265155 Ext. pick-up 1
11 AP0264577 Flywheel magneto hub 1
12 AP0241231 Hex socket screw 8
13 AP0958857 Sprag clutch 1
14 AP0259192 Sprag clutch housing 1
15 AP0242031 Low nut 1
16 AP0945759 Break washer a22 1
17 AP0842230 Nut m22x1,5 1
18 AP0941925 Special TE screw 2
19 AP0250920 Gasket 1
20 AP0210388 Ignition cover 1
21 AP0260305 Acoustic insulation panel 1
22 AP0275035 Panel support 1
23 AP0841680 Special TE screw 3
24 AP0241810 Hex socket screw 3
25 AP0251880 Wiring internal guard plate 1
26 AP0240195 Special cap screw M4x8 2
27 AP0250890 O-ring 3771 2
28 AP0241801 Plastic plug M18x1,5 2

Group

Engine

Code

Price

10

Description

Cdi magneto assy

Service

1

Pos.

Code

Price

Description

Qty

Variants

29 AP0251990 Wiring external guard plate 1
30 AP0840882 Hex socket screw 10
31 AP0265365 CDI unit assy 1
32 AP0265355 HT coil 1
33 AP0264861 Sparkplug cap 1
34 AP0260700 Rubber spacer 1
35 AP0297542 Spark plug DR8EA 1
36 AP0899788 Loctite (green) 648 5gr. 1
37 AP0899785 Loctite (violet) 221 10cc. 1
38 AP0297900 Sealing compound 310 ml 1

Group

Engine

Code

Price

2

Description

Special tools

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP0277520 Drift 1
2 AP0277525 Drift 1
3 AP0277861 Oil seal drift 1
4 AP0277970 Spring guide bush 1
5 AP0277304 Oil seal drift driven shaft 1
6 AP0277222 Oil seal drift-balance shaft 1
7 AP0276770 Insertion jig assy. 1
8 AP0277235 Bearing drift-release shaft 1
9 AP0277230 Bearing drift-release shaft 1
10 AP0277300 Oil seal bush-release shaft 1
11 AP0277302 Oil seal drift-release shaft 1
12 AP0277510 Valve guide drift 1
13 AP0277210 Valve guide oil seal drift 1
14 AP0277090 Oil seal drift-tacho-shaft 1
15 AP0277270 Bal-shaft gear centring pin 1
16 AP0277250 Flywheel cover disassy tool 1
17 AP0276280 Spark plug key 18 mm 1
18 AP0276477 Valve spring compression tool 1
19 AP0277205 Extractor for inter-gear axis 1
20 AP0976235 Flywheel extractor 1
21 AP0276357 Piston ring spanner 1
22 AP0277280 Puller for clutch rod bearing 1
23 AP0876557 Protec-capfor c/case bushings 1
24 AP0240880 Threaded locking bolt TDC 1
25 AP0277242 Circlip assy-bush drift 22mm 1
26 AP0277881 Clutch locking tool 1
27 AP0277265 Extractor-gear shaft bearings 1
28 AP0277919 ***STAFFATURA COMPLETA 1

Group

Engine

Code

Price

2

Description

Special tools

Service

1

Pos.

Code

Price

Description

Qty

Variants

29 AP0277295 Hose clamps assembly nippers 1
30 AP0277292 Circlip pliers engine-g-box 1
32 AP0899784 Loctite (orange) 574 1
33 AP0899785 Loctite (violet) 221 10cc. 1
34 AP0899788 Loctite (green) 648 5gr. 1
35 AP0297900 Sealing compound 310 ml 1
36 AP0297385 Silastic 732RTV 100gr. 1
37 AP0297434 Loctite Anti Seize 50ml.15378 1
38 AP0297433 Molykote G-N 50gr. 1
39 AP0897161 Molykote 111 100gr. 1
40 AP0294761 Gasket set 1

Group

Engine

Code

Price

3

Description

Gear box

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP0220232 Primary gear shaft Z=12 1
2 AP0234712 4th pinion gear Z=22 1
3 AP0227825 Thrust washer 25,6/28,5/1,5 1
4 AP0445300 Circlip d25 4
5 AP0634330 3rd pinion gear Z=16 1
6 AP0227445 Thrust washer 21,2/27,5/1 1
7 AP0232805 Roller cage 21x25x13 1
8 AP0234720 5th pinion gear Z=24 1
9 AP0234670 2nd pinion gear Z=16 1
10 AP0220220 Driven shaft 1
10 AP0220222 Driven shaft 1
11 AP0232520 Roller cage 22x26x10 1
12 AP0232530 Roller cage 22x26x13 1
13 AP0634300 2nd wheel gear Z=28 1
14 AP0627051 Thrust washer 2
15 AP0634340 5th wheel gear Z=21 1
16 AP0234700 3rd wheel gear Z=21 1
17 AP0627061 Ring 1
18 AP0634350 4th wheel gear Z=23 1
19 AP0244100 Thrust washer 21,2/30/1 1
20 AP0232742 Roller cage 21x25x10 1
21 AP0634290 1st wheel gear Z=33 1
22 AP0227430 Thrust washer 17,2/30/1 1
23 AP0430460 O-ring 18x3,5 1
24 AP0245650 Circlip AV 20 1
25 AP0236336 Pinion Z=16 1
26 AP0239095 Index spring 1
27 AP0248345 Index assy. lever 1

Group

Engine

Code

Price

3

Description

Gear box

Service

1

Pos.

Code

Price

Description

Qty

Variants

28 AP0237927 Gear shaft+ratchet gear cpl. 1
29 AP0239075 Spring 1
30 AP0239082 Spring 1
31 AP0247900 Spacer 1
32 AP0227430 Thrust washer 17,2/30/1 1
33 AP0258275 Shift cam 1
34 AP0258034 Fork 4-5 speed 1
35 AP0258023 Fork 2 speed 1
36 AP0258013 Fork 1-3 speed 1
37 AP0258782 Fork shaft 2
38 AP0297434 Loctite Anti Seize 50ml.15378 1
40 AP0281192 Gear box cpl.5 speed 1

Group

Engine

Code

4

Description

Oil pump

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP0295166 Crankcase assy 1
2 AP0233675 Bush 48x52x22,8 1
3 AP0233680 Bush 48x52x22,8 1
4 AP0632010 Pin M8x12 5
5 AP0229301 Pin M6x50 2
6 AP0929650 Pin 5x10 2
7 AP0247320 Bush 2
8 AP0430550 Oil seal 15x24x7 1
9 AP0230395 Oil seal 25x40x7 1
10 AP0932826 Bearing 6305 1
11 AP0232501 Bearing 6303 E-RS1 1
12 AP0232764 Bearing 6205 1
13 AP0932815 Bearing 6303 ETN9 1
14 AP0256321 Oil strainer 1
15 AP0256430 Plate 1
16 AP0941925 Special TE screw 2
17 AP0250910 Gasket 1
18 AP0932830 Ball 1
19 AP0239280 Compression spring 13,5 1
20 AP0256170 Valve closer screw 1
21 AP0241822 Hex socket screw 9
22 AP0241810 Hex socket screw 2
23 AP0240531 Hex socket screw 2
24 AP0241262 Hex socket screw 1
25 AP0245330 Circlip 10x1 2
26 AP0232730 Pin 4x15,8 2
27 AP0956277 Internal and external rotor 1
28 AP0256347 Internal and external rotor 1

Group

Engine

Code

4

Description

Oil pump

Service

1

Pos.

Code

Price

Description

Qty

Variants

29 AP0210640 Oil pump cover 2
30 AP0940516 screw 6
31 AP0827590 Thrust washer 10,1/17/1 2
32 AP0232430 Pin 2
33 AP0234560 Oil pump gear Z=25 2
34 AP0256330 Union m12x1,5 2
35 AP0552280 Gasket 1
36 AP0840277 Magnetic drain plug m18x1,5 1
37 AP0950141 Gasket ring 8x13 1
38 AP0440193 Hex socket screw 1
39 AP0247790 Spacer 6,2x10x14,5 1
40 AP0941500 Hex screw 1
41 AP0237060 Free pinion shaft 1
42 AP0260570 Oil anti-return valve 1
43 AP0256150 Valve pin 1
44 AP0239810 Spring 1
45 AP0256170 Valve closer screw 1
46 AP0256185 Oil filter 1
47 AP0230920 O-ring 60x2,5 1
48 AP0210411 Oil filter cover 1
49 AP0241932 Hex socket screw 2
50 AP0956169 Oil pressure switch 1
51 AP0640190 Sensor 1
51 AP0640190 Sensor 1
52 AP0240545 Stud bolt M10x78 2
53 AP0240541 Stud bolt M10x62 2
54 AP0899785 Loctite (violet) 221 10cc. 1
55 AP0899784 Loctite (orange) 574 1

Group

Engine

Code

4

Description

Oil pump

Service

1

Pos. Code Description

1 Qty 1

Variants

56 AP0297433 Molykote G-N 50gr.

i

_1


Group

Engine

Code

5

Description

Clutch cover

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP0210378 Complete clutch cover 1
2 AP0232275 Roller cage 8x12x8 1
3 AP0232480 Roller cage 12x16x10 1
4 AP0260300 Acoustic insulation panel 1
5 AP0275030 Panel support 1
6 AP0841680 Special TE screw 3
7 AP0237022 Clutch shaft Z=11 1
8 AP0845390 Circlip 1
9 AP0250992 Oil seal 12x18x4,5 1
10 AP0250450 Oil seal 12x28x7 1
11 AP0840445 Union 1
12 AP0239140 Spring 1
13 AP0222317 Thermostat 70° 1
14 AP0430590 O-ring 1
15 AP0222300 Thermostat place 1
16 AP0241932 Hex socket screw 2
17 AP0230195 Oil seal 10x26x7 2
18 AP0237040 Water pump shaft assy. 1
19 AP0222270 Impeller 1
20 AP0229280 Pin 4x16 1
21 AP0227680 Thrust washer 10,1/25/1 1
22 AP0232420 Pin 4x19,8 1
23 AP0234620 Water pump gear Z=18 1
24 AP0230415 Gasket ring 6x10 2
25 AP0240912 Hex screw 1
26 AP0230581 Gasket 1
27 AP0840882 Hex socket screw 10
28 AP0241262 Hex socket screw 2

Group

Engine

Code

5

Description

Clutch cover

Service

1

Pos.

Code

Price

Description

Qty

Variants

29 AP0222290 Water pump shield 1
30 AP0230330 Gasket 1
31 AP0222214 Water pump casing 1
32 AP0241932 Hex socket screw 4
33 AP0240372 Hex socket screw 1
34 AP0248305 Clutch relese shaft 1
35 AP0840862 Hex socket screw 1
36 AP0897161 Molykote 111 100gr. 1
37 AP0899784 Loctite (orange) 574 1

Group

Engine

Code

Price

6

Description

Clutch

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP0235272 Idle gear Z=31 1
2 AP0227400 Thrust washer 1
3 AP0945650 Circlip d14 1
12 AP0240232 Cover m16x1,5 1
13 AP0427460 Thrust washer 25/35/2 1
14 AP0932930 Roller cage 25x29x13 2
15 AP0295440 Primary transm. 1
16 AP0250890 O-ring 3771 1
17 AP0244950 Thrust washer 20/38/3 1
18 AP0259115 Clutch hub 1
19 AP0245325 Washer 1
20 AP0242607 Nut m18x1,25 1
21 AP0259260 Steel clutch disc 1,5mm 7
22 AP0259210 Lined clutch disc 3,5mm 7
23 AP0259122 Springholder plate 1
24 AP0232262 Bearing 15x32x9 1
25 AP0259202 Rack shaft 1
26 AP0239060 Belleville spring 2
27 AP0945650 Circlip d14 1
28 AP0239162 Clutch spring 6
29 AP0244020 Washer d6,5 6
30 AP0240036 Hex screw 6
31 AP0297434 Loctite Anti Seize 50ml.15378 1
32 AP0899785 Loctite (violet) 221 10cc. 1
33 AP0297900 Sealing compound 310 ml 1

Group

Engine

Code

7

Description

Starter motor

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP0294351 Starter motor cpl. 1
2 AP0260990 Plate 1
3 AP0264580 screw 1
4 AP0264184 Brush, carbon 1
5 AP0260815 Insulating bush 1
6 AP0250540 Gasket 1
7 AP0260805 Insulating bush 1
8 AP0242785 Nut M6 1
9 AP0264145 Rotor cpl. 1
10 AP0945840 Circlip 15 mm 1
11 AP0232260 Ball bearing 6002Z 1
12 AP0264157 Maintenance 1
13 AP0250130 Oil seal 15x24x5 1
14 AP0850500 O-ring 62x1,5 2
15 AP0250140 O-ring 24,4x3,1 1
16 AP0264035 Brush holder cpl. 1
17 AP0264177 Maintenance 1
18 AP0932775 Ball bearing 608RS 1
19 AP0241135 Special screw 2
20 AP0945751 Break washer a6 1
21 AP0242211 Nut M6 1
22 AP0264154 Stator cpl. 1

Group

Engine

Code

Price

8

Description

Cylinder head

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP0223529 Cylinder head 1
8 AP0945751 Break washer a6 14
9 AP0840861 Hex socket screw M6x25 14
10 AP0250025 Gasket 1
11 AP0222226 Angular union 1
12 AP0222420 Temp. Sensor 1
13 AP0945750 Break washer a5 2
14 AP0240182 screw 2
15 AP0922245 Angular union 1
16 AP0240362 Stud bolt m8x58 4
17 AP0230602 Gasket 1
18 AP0247955 Rubber spacer 1
19 AP0242851 Nut 5
20 AP0840882 Hex socket screw 3
22 AP0232990 Pin 3x9,8 1
23 AP0236100 Bush 1
24 AP0239310 Spring 1
25 AP0236081 Chain tensioner housing 1
26 AP0840402 Hex socket screw 2
27 AP0229330 Adjuster screw int. m18x2,5 1
28 AP0239180 Spring 1
29 AP0229320 Adjuster screw ext. 1
30 AP0242840 Nut m24x1 1
31 AP0251010 Hose clamp d16,5 2
32 AP0260141 pipe 240 mm 1
32 AP0260146 pipe 240 mm 1
33 AP0251920 Hose clamp 1
34 AP0260310 Rubber spacer 1

Group

Engine

Code

Price

8

Description

Cylinder head

Service

1

Pos.

Code

Price

Description

Qty

Variants

35 AP0430782 O-ring 23,3x2,4 1
36 AP0241370 Cover m24x1 1
37 AP0260961 Cover 3
38 AP0210674 Valves cover 1
39 AP0236130 Upper chain guide plate 1
40 AP0240232 Cover m16x1,5 1
41 AP0430622 Gasket ring 16x22 1
42 AP0230540 O-ring 1
43 AP0244217 Washer 6,4 9
44 AP0941122 Hex screw 9
45 AP0253591 Intake valve guide 2
46 AP0253596 Intake valve guide 1
47 AP0253581 Exhaust valve guide 2
48 AP0245710 Circlip 11x1 5
49 AP0297433 Molykote G-N 50gr. 1
50 AP0899784 Loctite (orange) 574 1
51 AP0297385 Silastic 732RTV 100gr. 1

Group

Engine

Code

9

Description

Valves

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP0253615 Intake valve 30 mm 1
2 AP0253610 Intake valve 30 mm 2
3 AP0253620 Exhaust valve 32mm 2
4 AP0253630 Plate 2
5 AP0227982 Thrust washer 11,2/28/1 3
6 AP0230510 Valve stem seal 5
7 AP0239150 Ext. valve spring 5
8 AP0838140 Int. valve spring 2
9 AP0253570 Valve spring plate 5
10 AP0253640 Valve half-cone 10
11 AP0253540 Valve lifter bucket 4
12 AP0253550 Pad 3,00 1
12 AP0253551 Pad 3,1 1
12 AP0253552 Pad 3,2 1
12 AP0253553 Pad 3,3 1
12 AP0253554 Pad 3,4 1
12 AP0253555 Pad 3,5 1
12 AP0253556 Pad 3,6 1
12 AP0253557 Pad 3,7 1
12 AP0253558 Pad 3,8 1
12 AP0253559 Pad 3,9 1
12 AP0253560 Pad 4,00 1
12 AP0253561 Pad 2,9 1
12 AP0253562 Pad 2,8 1
12 AP0253563 Pad 2,7 1
12 AP0253564 Pad 3,05 1
12 AP0253565 Pad 3,15 1
12 AP0253566 Pad 3,25 1

Group

Engine

Code

9

Description

Valves

Service

1

Pos.

Code

Price

Description

Qty

Variants

12 AP0253567 Pad 3,35 1
12 AP0253568 Pad 3,45 1
12 AP0253569 Pad 3,55 1
12 AP0253910 Pad 3,65 1
13 AP0237095 Intake camshaft 1
14 AP0237105 Exhaust camshaft 1
15 AP0239130 Spring 1
16 AP0231020 Counterweight 1
17 AP0232910 Pin 5x23,8 1
18 AP0253605 Rocker arm assy., inlet 1
19 AP0240205 screw 1
20 AP0242591 Nut 1
21 AP0253530 Rocker arm rod 1
22 AP0227450 Thrust washer 12,5/21,5/0,5 1
23 AP0227455 Spring washer 12,5x21,5x0,5 1
24 AP0236115 LH chain guide plate 1
25 AP0297760 Camshaft chain 1
26 AP0232210 Pin 6x8 2
27 AP0253520 Intake timing system gear 1
27 AP0253522 Intake timing system gear Z=36 1
28 AP0253947 Exhaust timing system gear Z=36 1
29 AP0240650 screw durlok 2
30 AP0236126 RH chain guide plate 1
31 AP0297433 Molykote G-N 50gr. 1
32 AP0899788 Loctite (green) 648 5gr. 1

Group

Frame

Code

Price

11

Description

Body

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP8129149 Saddle, silver/yellow 1
1 AP8129165 Saddle, black 1
2 AP8120311 Rubber spacer * 2
3 AP8221056 T bush * 2
4 AP8102375 Clip m5 5
5 AP8152302 Screw w/ flange M5x12 10
6 AP8138528 RH side panel, grey 1
6 AP8138535 RH side panel, grey 1
7 AP8138529 LH side panel, grey 1
7 AP8138536 LH side panel, grey 1
8 AP8121991 Bush 1
9 AP8102449 Toolkit 1
10 AP8138530 Tool box, grey 1
10 AP8138739 Tool box 1
11 AP8138531 Tool kit box cover 1
12 AP8120593 Gasket D4 1
13 AP8137528 Decal set 1
13 AP8137812 Decal set 1
14 AP8135670 Sump guard, alum. 1
15 AP8126519 Front mudguard, grey 1
15 AP8126521 Front mudguard, grey 1
16 AP8126465 Number plate holder 1
17 AP8138371 Filter case guard plate 1
18 AP8121982 Spacer 3
19 AP8126520 Rear mudguard, grey 1
19 AP8126522 Rear mudguard, grey 1
20 AP8126506 Number-plate extension 1
21 AP8112599 Rubber spacer * 3

Group

Frame

Code

Price

11

Description

Body

Service

1

Pos.

Code

Price

Description

Qty

Variants

23 AP8134318 Front mudguard support 1
24 AP8152299 Self-locking nut M6 1
25 AP8120030 Rubber spacer * 1
26 AP8120531 Rubber w/ insert * 1
27 AP8126115 Number plate holder 1

Group

Frame

Code

Price

12

Description

Front fork

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP8123625 Fork upper plate 195/40/45 1
2 AP8123659 Cover 1
3 AP8123216 Screw M10x30 2
5 AP8123660 Washer 1
6 AP8123631 Cover d.40 2
7 AP8103456 O-ring 2
8 AP8123354 Preload tube 2
9 AP8123661 Spring 2
10 AP8123657 Ring 2
11 AP8123655 Stroke limit stop 2
12 AP8123630 Rod d.40 1
13 AP8123626 Stem base 1
14 AP8123658 screw 2
15 AP8123627 RH sleeve d.40 1
16 AP8123670 Sleeve d.40 2
17 AP8123665 Bush 2
18 AP8123777 Dust cover + spring 2
19 AP8123653 Stop ring 2
20 AP8103235 Gasket ring 2
21 AP8123360 Cup 2
22 AP8123664 Upper spring guide bush 2
23 AP8123628 LH sleeve d.40 1
24 AP8123206 Seal washer 1
25 AP8120376 Upper dust cover 1
26 AP8110024 Roller bearing 1
27 AP8101106 Gasket ring 1
28 AP8123668 Front fork 1

Group

Frame

Code

13

Description

Swing arm

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP8135649 Swing arm 1
2 AP8138224 Chain guard 1
3 AP8123409 Shock absorber 1
4 AP8120898 Chain guide plate 1
5 AP8135653 Double conrod comp. 1
6 AP8135652 Single conrod 2
7 AP8125387 Rear swing arm pin 1
8 AP8150338 Hex socket screw M12 X 108 2
9 AP8135640 Pin 1
10 AP8152147 Hex screw M10x47 1
11 AP8135727 Piston pin 2
12 AP8150436 Low self-locking nut 2
13 AP8150020 Washer 10,5x21x2* 2
14 AP8150292 Curved spring washer * 2
15 AP8150304 Low self-locking nut M12 2
16 AP8152018 Washer 12,2x22x2 2
17 AP8110068 Oil seal D18x24x3 6
18 AP8110066 Needle bearing 5
19 AP8121920 Double connecting rod pin 1
20 AP8150092 Hex socket screw M10x115* 1
21 AP8134186 Cable-guide 1
22 AP8152244 DAX flange nut M14x1,5 1
23 AP8150208 Washer 15x28x2,5* 3
24 AP8135654 Double connecting rod pin 2
25 AP8110067 Needle bearing 22x28x16 4
26 AP8110069 Oil seal D22x28x4 4
27 AP8150297 Curved spring washer * 2
28 AP8120363 Washer 2

Group

Frame

Code

13

Description

Swing arm

Service

1

Pos.

Code

Price

Description

Qty

Variants

29 AP8120240 Gasket ring 2
30 AP8121121 Rear sw.arm piv.bush 2
31 AP8150290 Hex socket screw 1
32 AP8234020 Cup for shoe 1

Group

Frame

Code

14

Description

Rear brake

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP8113559 Rear master cylinder 1
2 AP8113288 Rubber bellows 1
3 AP8134248 Master cylinder rod 1
4 AP8210007 RH ball joint M6 1
5 AP8113560 Rear brake caliper 1
6 AP8113595 Pads pair 1
7 AP8113549 Air bleed valve 1
8 AP8113070 Bleed valve cap 1
9 AP8134430 Brake hanger plate 1
10 AP8113561 Rear brake hose 1
11 AP8113003 Oil pipe screw * 1
12 AP8113004 Washer 10x14x1,6* 4
13 AP8121946 Brake return spring 1
14 AP8135657 Rear brake lever 1
15 AP8113563 Rear brake disc 1
16 AP8113241 Brake oil tank complete 1
17 AP8144151 Rubber pipe 1
19 AP8104353 Circlip 1
20 AP8152280 Screw w/ flange M6x25 5
21 AP8152279 Screw w/ flange M6x20 5
22 AP8152278 Screw w/ flange M6x16 5

Group

Frame

Code

15

Description

Air box

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP8106297 Intake manifold 1
1 AP8106409 Intake manifold 1
2 AP8106298 Carburettor 1
2 AP8106442 Carburettor 1
4 AP8120593 Gasket D4 1
5 AP8120918 Carburettor flange 1
6 AP8135685 Gear lever 1
7 AP8102392 Oil filter 1
8 AP8102541 Oil pipe 1
8 AP8144028 Oil pipe 1
9 AP8102542 Pipe 1
10 AP8102349 White hose clip D17,5x8 1
11 AP8220205 Rubber spacer 1
12 AP8106369 Sprocket cover, grey 1
13 AP8121977 Engine oil tube spring 1
14 AP8102376 Clip M6 1
15 AP8121091 Coil pull spring * 2
16 AP8120675 Rubber spacer * 1
17 AP8121766 Bush 1
18 AP8138340 Rear filter mesh 1
19 AP8120943 Intake hose 1
20 AP8102514 Air filter 1
21 AP8138338 Filter cover 1
22 AP8138337 Filter housing cover 1
23 AP8138339 Front filter mesh 1
24 AP8120876 Plug 1
25 AP8119366 StainSteel silencer 1
26 AP8119218 Exhaust pipe gasket 1

Group

Frame

Code

15

Description

Air box

Service

1

Pos.

Code

Price

Description

Qty

Variants

27 AP8138215 Clamp 1
29 AP8102565 RH silencer clamp 1
30 AP8102566 LH silencer clamp 1
31 AP8138208 Filter housing base 1
32 AP8138336 Filter housing base 1
33 AP8121217 Cable-guide 1
34 AP8102349 White hose clip D17,5x8 4
35 AP8144016 pipe D10x18 1
36 AP8121983 Bush 1
37 AP8120972 Chain tensioner roller 1
38 AP8152292 Screw w/ flange 1
39 AP8150334 Nut 1
40 AP8101108 Spacer * 1
41 AP8120944 Intake hose 2

Group

Frame

Code

Price

16

Description

Tables

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP8112413 Horn 1
2 AP8124182 Plate light wiring 1
3 AP8124245 Taillight lens 1
4 AP8124328 Turn indicator lens 2
5 AP8124329 Turn indicator lens 2
6 AP8124378 RH front/LH rear turn indic. 2
7 AP8124377 LH front/RH rear turn indic. 2
8 AP8124085 Number-plate light 1
9 AP8135776 LH support, grey 1
10 AP8135686 RH support, grey 1
11 AP8135777 Front headlight supp. 1
12 AP8120942 Gasket 4
12 AP8144029 Gasket 4
13 AP8124057 Taillight 1
14 AP8124376 Headlight 1
14 AP8124392 Headlight 1
15 AP8152281 Screw w/ flange 2
16 AP8220228 Rubber spacer * 4
17 AP8123547 Spacer 2
18 AP8144031 Reset button rubber 1
21 AP8124178 Speedometer MPH 1
21 AP8124380 Speedometer 1
21 AP8124390 Speedometer 1
22 AP8124327 Upper pilot lamp ass'y 1
23 AP8124077 Thermometer 1
24 AP8124066 Dashboard wiring + lamps 1
25 AP8138434 Dashboard lower support 1
26 AP8112600 Rubber spacer * 2

Group

Frame

Code

Price

16

Description

Tables

Service

1

Pos.

Code

Price

Description

Qty

Variants

27 AP8112599 Rubber spacer * 4
28 AP8112602 Dashboard bush 2
29 AP8112603 Thermometer bush 1
30 AP8152246 Screw w/ flange 1
31 AP8102218 Dashboard gear 1
32 AP8124388 Knob 1

Group

Frame

Code

Price

17

Description

Electrical system

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP8212469 Relay 12V/20A 1
2 AP8124479 Brake light switch 1
3 AP8124055 Main wiring harness 1
4 AP8124235 Flasher unit 1
5 AP8112945 Rubber wiring 1
6 AP8112946 Rubber spacer 1
7 AP8124214 Clutch switch+harness 1
8 AP8112941 Voltage regulator 1
9 AP8124170 Battery 1
10 AP8212382 Diode 1
11 AP8124206 Spark advance resistance 10K 1
12 AP8124187 Spark advance resistance 4,7K 1
13 AP8112176 Fuse 15A 1
14 AP8112244 Fuse 7,5A 1
15 AP8112506 Fuse 20A 1
16 AP8112942 Rubber fuse box 1
17 AP8120754 Rubber fuse box 1
18 AP8112927 Relay 12V-150A 1
19 AP8124054 Lateral stand switch 1
20 AP8124061 Ground-battery lead 1
21 AP8124060 Relay-starter motor cable 1
22 AP8124069 Relay battery wiring 1
23 AP8220283 Rubber spacer * 1
24 AP8121856 Cable-guide 1
25 AP8127183 B.l. switch wiring 1
26 AP8131838 Battery holder 1
27 AP8134346 plate 1
28 AP8124213 Front brake switch+harness 1

Group

Frame

Code

Price

17

Description

Electrical system

Service

1

Pos.

Code

Description

Qty

Variants

29 AP8120218 Terminal cap 1
30 AP8120541 Positive pole cap 1

Group

Frame

Code

Price

18

Description

Handlebar - Controls

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP8118392 Clutch control complete 1
2 AP8118432 Clutch lever 1
3 AP8118242 Clutch control screw 1
4 AP8118433 U-bolt 1
5 AP8118348 Clutch lever adjuster 1
6 AP8118388 Starter lever 1
7 AP8124064 LH lights sel. w/wiring 1
7 AP8124375 LH lights selector 1
8 AP8118426 Handgrip - pair 1
8 AP8118453 Handgrip pair, grey 1
9 AP8118386 Throttle+enginestop 1
9 AP8118450 Throttle+enginestop 1
10 AP8113522 Front brake lever stop 1
11 AP8121826 RH handgrip washer 1
12 AP8102564 Anti.v weight, grey 2
13 AP8102557 RH rearview mirror 1
14 AP8102559 LH rearview mirror 1
15 AP8118422 Handlebar, grey 1
16 AP8113556 Front master cilinder 1
17 AP8118434 Front brake lever 1
18 AP8113058 Brake lever pin 1
19 AP8113599 Tank cover 1
20 AP8113600 Brake lever U-bolt 1
21 AP8113063 Master cyl.level window 1
22 AP8114309 Gas trasmission delivery 1
22 AP8114349 Gas trasmission delivery 1
23 AP8114313 Gas trasmission return 1
23 AP8114350 Gas trasmission return 1

Group

Frame

Code

Price

18

Description

Handlebar - Controls

Service

1

Pos.

Code

Price

Description

Qty

Variants

24 AP8114312 Odometer cable 1
24 AP8114348 Odometer cable 1
25 AP8114311 Clutch cable 1
25 AP8114352 Clutch cable 1
26 AP8114310 Choke cable 1
26 AP8114351 Choke cable 1
27 AP8134368 plate 1

Group

Frame

Code

19

Description

Lateral stand - Foot rests

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP8152244 DAX flange nut M14x1,5 1
2 AP8135643 RH front footrest bracket 1
3 AP8135644 LH front footrest bracket 1
4 AP8135486 RH footrest 1
5 AP8135487 LH footrest 1
6 AP8120831 Footrest rubber 2
7 AP8121717 Footrest pin 2
8 AP8101928 Split pin 2
9 AP8150017 Washer 8,4x16x1,6* 2
10 AP8121928 Footrest return spring 2
11 AP8135859 Rear footrests, pair 1
12 AP8135862 RH footrest support 1
13 AP8135863 LH footrest support 1
14 AP8152301 Self-locking nut 2
15 AP8134331 Plate 1
16 AP8221197 Lateral stand spring 1
17 AP8220238 Rubber spacer 1
18 AP8152308 Stand pin 1
19 AP8102546 Cam 1
20 AP8135873 Side stand, grey 1
21 AP8121014 Coil pull spring * 1

Group

Frame

Code

Price

20

Description

Cooling system

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP8112677 Thermal switch 1
2 AP8120900 Water pipe 1
3 AP8120901 Water return hose 1
4 AP8102452 Water cooler 1
5 AP8124067 Electric fan 1
6 AP8102453 Expansion tank 1
7 AP8120354 Cover 1
8 AP8138227 Support clamp 1
9 AP8117101 RH heat protection 1
10 AP8134239 Lower water cooler support 1
11 AP8120355 Oil plug gasket 1
12 AP8117103 LH heat protection 1
13 AP8102647 Water cooler filler cap 1
14 AP8102375 Clip m5 10
15 AP8152298 Screw w/ flange M5x16 10
16 AP8152281 Screw w/ flange 10
17 AP8120275 Silent-block * 2
18 AP8102376 Clip M6 10
19 AP8138532 Expansion tank protection 1
20 AP8220238 Rubber spacer 2
21 AP8152299 Self-locking nut M6 1

Group

Frame

Code

Price

21

Description

Front wheel

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP8102500 Odometer gear 1
2 AP8108678 Front wheel 1
3 AP8125736 Thrust washer 1
4 AP8125691 Front wheel spindle 1
5 AP [...] 1
6 AP [...] 1
7 AP8134349 Plate 1
8 AP8209032 Wheel flap 18 1
9 AP8113557 Front brake caliper 1
10 AP8113558 Front brake hose 1
11 AP8113618 Front brake disc sp.4 1
12 AP8113004 Washer 10x14x1,6* 2
13 AP8152278 Screw w/ flange M6x16 6
14 AP8113003 Oil pipe screw * 1
15 AP8113533 Front pads pair 1
16 AP8113549 Air bleed valve 1
17 AP8113070 Bleed valve cap 1
18 AP8108630 Rear wheel 18 1
19 AP8110045 Hub bearing D17x40x12 2
20 AP8125713 Internal spacer 1
21 AP8125692 Front hub 1
22 AP8108631 Spoke d.3,5 36
23 AP8108672 Nipples D3,5 36
24 AP8125743 Gasket ring D40x50x4 1
26 AP8125716 Circlip 2

Group

Frame

Code

Price

22

Description

Rear wheel

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP8107101 Chain ring Z=49 1
2 AP8108679 Rear wheel 1
3 AP8109004 Rear wheel flap 1
4 AP8152288 Screw w/ flange 6
5 AP8150431 Low nut M8 6
6 AP [...] 1
7 AP [...] 1
8 AP8108634 Rear wheel 17 1
9 AP8125697 Rear hub 1
10 AP8108632 Nipple d.4 36
11 AP8108635 Rear spoke d.4 18
12 AP8108658 Rear spoke d.4 18
13 AP8125442 Rear wheel spacer 1
14 AP8125617 Wheel pin washer 1
15 AP8125679 Flexible coupling rubber 1
16 AP8125693 Rear wheel spindle 1
17 AP8125695 Crown holder 1
18 AP8150433 Low self-locking nut M16x1,5* 1
19 AP8125427 Internal spacer 1
20 AP8110050 Spring drive bearing 2
21 AP8125716 Circlip 1
22 AP8125425 Spacer 1
23 AP8203074 Gasket ring 1
24 AP8125423 Outside spacer 1
25 AP8125462 Oil seal 30x40x7 1
26 AP8125717 Seeger 471 1
27 AP8121944 RH cam 1
28 AP8121945 LH cam 1

Group

Frame

Code

Price

22

Description

Rear wheel

Service

1

Pos. 1 Code Description Qty

Variants

29 AP8107102 Chain 1

Group

Frame

Code

23

Description

Fuel tank

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP8138217 Fuel tank 1
1 AP8138476 Fuel tank, grey/black 1
1 AP8138480 Fuel tank, grey 1
1 AP8138751 Fuel tank, grey/orange 1
1 AP8138774 Fuel tank, grey 1
1 AP8138775 Fuel tank, black 1
2 AP8201124 Rubber spacer * 1
3 AP8120893 Cap seal 1
4 AP8120894 Fuel tank gasket 1
5 AP8120869 O-ring 4093 1
6 AP8102535 Float chamber 1
7 AP8120459 Silent-block * 1
8 AP8102503 Hose holder union 1
9 AP8102504 Rubber spacer 1
10 AP8102525 Hose cock 1
11 AP8152277 Screw w/ flange M6x12 2
12 AP8152272 Screw w/ flange M5x12 2
13 AP8102554 Fuel cock 1
14 AP8101944 2-way union 1
15 AP8102583 Fuel filler cap 1
16 AP8138527 Cover 1
16 AP8138533 Cover, green 1
16 AP8138534 Cover, black 1
17 AP8102408 Fuel pump 1
18 AP8102692 RH fuel cock 1
19 AP8102693 LH fuel cock 1
20 AP8102439 O-ring 2106 1

Group

Frame

Code

24

Description

Frame

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 AP8135635 Frame 1
2 AP8135637 Frame coupling rod 1
3 AP8135638 RH engine support 1
4 AP8135639 LH engine supoprt 1
5 AP8121943 Spacer 1
6 AP8135640 Pin 1
7 AP8120030 Rubber spacer * 2
8 AP8120874 O-ring 4106 1
9 AP8120280 O-ring 4087 1
10 AP8121862 Washer D8x16x1,5 1
11 AP8101630 Shear rivet 2
12 AP8152301 Self-locking nut 1
13 AP8150208 Washer 15x28x2,5* 1
14 AP8102443 Oil filler cap w/ dipstick 1
15 AP8152246 Screw w/ flange 2
16 AP8134358 RH cover 1
17 AP8134359 LH cover 1
18 AP8135886 Saddle support 1
19 AP8134366 Rear engine support 1
20 AP8152279 Screw w/ flange M6x20 4
21 AP8152288 Screw w/ flange 4
22 AP8150297 Curved spring washer * 1
23 AP8150290 Hex socket screw 2
24 AP8135840 RH handle, grey 1
25 AP8135841 LH handle, grey 1
26 AP8102601 Grey plug 2
27 AP8134351 Support clamp 1
28 AP8102447 Lock hardware kit 1

Group

Frame

Code

24

Description

Frame

Service

1

Pos.

Code

Price

Description

Qty

Variants

29 AP8201734 Front box lock 1
30 AP8101425 Helmet lock 1
31 AP8102639 Main switch - steering lock 1
32 AP8102880 Aprilia milled key 1
33 AP8221023 T bush * 2
34 AP8152299 Self-locking nut M6 4
35 AP8102583 Fuel filler cap 1
36 AP8102523 Lock nut 1